Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



Plain Language Summary

TPDES Major Amendment Application
[...]
Py uosuyor 9z/ec
Py uosuyor y8L€¢
Py uosuyor99/ec¢
1S MOJ|IM 68TTT
1S MOJ|IM E6TTC
6641 x09 Od
661 x0g Od
6641 x09 Od
66/1 X099 Od

1) piopaieM 0S
SSaIPPY

33y 3 1AeD ‘doejlem €T
13JIuu3r ‘zaulleiN 7T
[eumeyseT 13 Jf udjjy sino7 ‘uspoyy TT
9810930 ‘uosuiqoy 01T

euueaq ‘Aa|saag 6

ueAj ‘uouen g

ejuole] 1g Jaydoisiy) ‘uysnepw £

BJIUCUIA ‘ZaJiwey 9

anw Asuej man g

anw Asue)y man ¢

ann Asue) maN €

AN Asue)l man ¢

Isnu| 1333ys HpaJ) nuesiung ge6T 1

awepn



AYVANNOB ALY3d0¥d
an\
b 2
<1 7

304YHISIA 40 LNMd

| ¢
*
S

]




Attachment |

Buffer Zone Map



. INJWHOVLLY
ONIMVYG 3LIS

NOLLYOMddY LiN3d

‘0N AINYD MIN

/s

INM ALY3d0¥d

NN ASNVO M3N

HIYON INV1d

3NIT ALY3d0¥d

‘AN AINYI MIN — _




Attachment J

Design Calculations



ATTACHMENT “J”
Domestic Technical Report
Design Calculations

. WASTEWATER CHARACTERISTICS

A. Quality — Influent

BOD:;s 200 mg/l 3,336 lbs/day
TSS 200 mg/I 3,336 lbs/day
NH3 35 mg/l 584 lbs/day

B. Quality — Effluent

BOD:s 10 mg/l 30-day average
TSS 15 mg/l 30-day average
NH3 3 mg/l 30-day average
07) 4 mg/l 30-day average

11 PROCESS DESIGN — EXISTING PHASE |
The existing Phase I capacity is 2.0 MGD ADF with a peak 2-hour capacity of 10.0
MGD. The plant will be expanded to double capacity to 4.0 MGD ADF with a peak 2-
hour capacity of 20.0 MGD, see section III. The following pages contain design
calculations for the Phase I process units to produce permitted effluent quality:

DESIGN CRITERIA

The existing Phase I treatment process utilizes the complete mix modification of the activated
sludge process.

The process aeration utilizes deep tanks with shear tubes in a gut roll pattern in each of the
process aeration basins.

The space loading for the process aeration basin shall not exceed 35 lbs per day of BODs loading
per 1,000 cubic foot of process aeration basin tankage.
PROCESS AERATION BASIN DESIGN
Maximum Organic Loading:
Less than 35 lbs per day BODs per day per 1,000 cu ft tankage

New Caney MUD Permit Amendment 1/8 Attachment “N”



BODs = (influent BODs mg/1) (8.34) (average daily flow mgd)

BODs = 3,336 Ibs per day for each aeration basin
Req'd volume = (Ibs per day of BODs)/(design space loading)
Req'd volume = 95,314 cubic feet of basin volume

Existing side water depth = 22 feet

Existing basin area = (105 ft x 85 ft) — [(Pi x (105 ft/ 2)*)/2]
= 4,595 ft?
Aeration basin volume provided = 4,595 ft? x 22 ft = 101,090 ft* (>95,314 ft* required)

Provide single process aeration basin, basin is 105 feet long by 30 feet wide at the narrowest
point, sharing a common wall with a 105 ft diameter clarifier. Aeration basin side water
depth of 22 feet and a side wall height of 24 feet.

CLARIFIER

PROCESS CRITERIA:

Provide maximum surface loading at peak 2-hour storm flow less than 1,200 gallons per day per
sq ft of area.

Provide maximum surface loading at average daily design flow less than 600 gallons per day per
sq ft of area.

Provide a minimum detention time of 3.0 hours at design flow.

Provide a minimum detention time of 1.5 hours at peak 2-hr flow.

FINAL CLARIFIER TANK DESIGN:

Peak 2-hour storm flow = 10.00 MGD = 6,944 gpm
Area required = (peak 2-hour storm flow) / (1,200 gals / day / sq ft)
Area required = 8,333 sq ft

Design average daily flow =2 MGD = 1,389 gpm

Area required = (design average daily flow) / (600 gals / day / sq ft) area required = 3,333
sq ft

Thus peak 2-hour storm flow conditions govern =8,333 sq ft

New Caney MUD Permit Amendment 2/8 Attachment “N”



Diameter of clarifier: Pix R"2 = 8,333 sq ft
R =51.5ft
D =2xR=2x515ft=103ft
Use clarifier diameter of 105 ft
Area provided = Pi x (105 ft/ 2)"2 = 8,659 ft* (>8,333 ft required)
Side water depth = 12 ft

Volume of clarifier = Pi x (105/2)*2 x 12 = 103,908 ft*
=777,232 gallons

Detention time design flow = 777,232 gallons / 1,389 gpm = 559 minutes = 9.3 hours

Detention time peak flow = 777,232 gallons / 6,944 gpm = 112 minutes = 1.86 hours

CHLORINE CONTACT TANK DESIGN:
Peak 2-hour storm flow = 10.000 MGD = 6,944 gpm
Detention time required = 20 minutes

Req'd vol = (peak 2-hour flow) * (detention time) / (7.48)
Req'd vol = 18,568 cu ft

Existing water depth = 10 ft

Existing basin area = (105 ft x 59.5 ft) — [(Pi x (105 ft / 2)"2)/2]
=1,917.5 fi?
Chlorine contact basin volume provided =19175ftx 10 ft

=19,175 ft* (>18,568 fi’ required)
Provide single chlorine contact basin, basin is 105 feet long by 7 feet wide at the narrowest
point, sharing a common wall with a 105 ft diameter clarifier. Basin side water depth of 10
feet.

AEROBIC DIGESTER BASINS

GRAVITY THICKENER DESIGN:

Minimum surface loading 400 gal/day/ft?

New Caney MUD Permit Amendment 3/8 Attachment “N”



Maximum surface loading = 800 gal/day/ft?

AEROBIC DIGESTER DESIGN:

Minimum volume req'd 40 day detention time
Minimum aeration req'd = 20 scfm per 1,000 cu ft

GRAVITY THICKENER DESIGN SIZING:

BODs = 3,336 Ibs per day (dry solids)

BODs = WAS = 3,336 Ibs per day (dry solids)

Minimum WAS concentration from clarifier = 5,000 mg/1
Maximum WAS concentration from clarifier = 10,000 mg/I

3,336 Ibs/day = Flow in MGD x 5,000 mg/l x 8.34
Flow in MGD = 0.08
= 80,000 gallons per day

3,336 Ibs/day = Flow in MGD x 10,000 mg/l x 8.34
Flow in MGD = 0.04
= 40,000 gallons per day

Existing thickener is 22 ft x 22 ft

Minimum surface loading = 40,000 gpd / (22 ft x 22 ft) = 83 gpd / ft?
Maximum surface loading = 80,000 gpd / (22 ft x 22 ft) = 165 gpd / fi?

The surface loading on the gravity thickener is below TCEQ Chapter 217 requirement of
400 gal/day/ft?, but it is not practical to reduce the size of the gravity thickener further.
Note the thickener was designed under Chapter 317 and therefore sizing is not required to
comply with Chapter 217.

DIGESTER TANK NOS. 1 AND 2 DESIGN: (two tank design)

BODs = 3,336 lbs per day
Assume BODs is 70% volatiles
Assume 35% destruction of volatiles
Sludge production, lbs /day = (3,336 lbs BOD/day x 0.30 non-volatiles) +
= 3,336 Ibs BOD/day x 0.70 volatiles x
0.65 remaining for disposal)
= 2,519 lbs of sludge per 3,336 Ibs of BOD
Minimum volume required 40 day detention time
Design MLSS = 20,000 mg/l

New Caney MUD Permit Amendment 4/8 Attachment “N”



Two digesters, each with a main area of 39 ft x 52 ft, with a smaller area that is 8 ft x
111t-8 in. Depth of fluid is 22 ft.
Volume of single digester = [(39 ft x 52 ft) x 22 ft] + [(8 ft x 11 ft-8 in) x 22 ft]

= 46,668 ft’

= 349,077 gallons

Solids inventory =10.349 MG x 20,000 mg/l x 8.34
= 58,226 Ibs of solids

Detention time, days = 58,226 Ibs / 2,519 Ibs /day
= 23.1 days

Two digesters, total detention time =23.1 days x 2
= 46.2 days

Volume provided meets TCEQ requirement for aerobic sludge digesters.

BELT PRESS
OPERATION DESCRIPTION:

From the operation mode, determine the total number of pounds of dry solids produced per week
prior to digestion.

Determine the yield of pounds of dry solids after digestion.

Determine the number of hours per week for the belt press operation.

PROCESS CRITERIA:

For activated sludge processes, assume one pound of WAS per pound of BODs applied to the
process.

BODs = 3,336 lbs per day (dry solids)
WAS 3,336 lbs per day (dry solids)

For normal aerobic digestion of typical municipal sewage assume:

WAS is composed of 70% volatile material
30% non-volatile material

Also assume that volatile component will reduce by 35 percent.

New Caney MUD Permit Amendment 5/8 Attachment “N”



Solids per day = 3,336 Ibs/day — (3,336 lbs/day x 70% volatiles x 35% digested)
= 2,519 Ibs/day sludge production (dry solids)

2,519 Ibs/day x 7 days/week

17,633 lbs/week

Solids per week

MLSS in aerobic digester is 20,000 mg/I

17,633 lbs per week =MG x 20,000 mg/l x 8.34
MG = 0.11
= 110,000 gallons per week digested sludge to dewater

Existing belt press is a 2.2 meter belt press with a capacity of 100 gpm

Weekly run time = 110,000 gallons / week / 100 gpm
1,100 minutes / week

18 hours / week

= 3 days per week

Existing 2.2 meter width belt filter press sized operating 3 days per week to achieve the
required dewatering capacity.

AIR REQUIREMENTS

DESIGN REQUIREMENTS:
Consider trilobe positive displacement blowers sized for degritting basin, process aeration,
mixed liquor stack, chlorine contact basin, return activated sludge airlift pumps, clarifier scum

air lift pumps, waste activated sludge airlift pumps, and aerobic digestion.

The proposed positive displacement blowers will be contained in a single blower building
adjacent to the treatment module.

PROCESS REQUIREMENTS:

Aeration Basin Air Required
O3 required per b BOD

[(1.2xBOD Ibs/day) + (4.3xNH3 Ibs/day)] / BOD lbs/day
[(1.2 x3,336) + (4.3 x 584)}/ 3,336
1.95 lbs O, per Ib BOD

Single drop coarse bubble diffusers are utilized
Clean water oxygen transfer efficiency = 10%

RAF = PPD BOD x O3 required per Ib BOD / WOTE x 0.23 x 0.075 x 1440

New Caney MUD Permit Amendment 6/8 Attachment “N”



RAF = Required Air Flow, scfm

CWOTE - 10%
WOTE = CWOTE x 0.65
RAF = 3,336 PPD BOD x 1.95 Ibs Oz per Ib BOD /
(0.10x0.65x0.23x0.075x1440)
- 4,029 scfm

Summary of Air Demands:

Plant Component Design
Airflow
(scfm)
Aerated grit facility (4 diffusers at 30 scfm each) 120
Process aeration (see RAF above) 4,029
Chlorine contact basin (19,175 ft? @ 15 scfm/1,000 ft) 288
Aerobic digestions (46,668 ft° @ 30 scfm/1,000 ft®) 2,800
Digester Pre-mix Basin (2,299 ft* @ 30 scfm/1,000 ft*) 69
Airlift pumps
10" Return Sludge 1 60
10" Return Sludge 2 60
10" Return Sludge 3 60
10" Return Sludge 4 60
6" Waste Sludge 1 20
6" Waste Sludge 2 20
6” Thickener Airlift 1 20
6” Thickener Airlift 2 20
6 Scum Airlift 1 20
6” Scum Airlift 2 20
7,666

Five (5) existing positive displacement trilobe blowers with sound enclosures and variable
frequency drives. Each blower rated for 2,175 scfm and 7.50 psig discharge pressure when
operating at 100 degrees Fahrenheit, 90% relative humidity and 50 feet above sea level. Firm
capacity 4 @ 2,175 scfm = 8,700 scfm

III.  PROCESS DESIGN — PROPOSED PHASE I1

The existing plant is proposed to be expanded from a Phase I capacity of 2.0 MGD ADF to a
Phase Il capacity of 4.0 MGD ADF. This will be accomplished by replicating the existing plant.
See calculations above for the Phase Il sizing of components. The treatment process will remain
the same — complete mix activated sludge to meet the expected 10/15/3 discharge permit. The

New Caney MUD Permit Amendment 7/8 Attachment “N”



plant is not yet under design. When design begins the Engineer will evaluate the following:

Grit removal — evaluate if the existing grit removal unit is sufficient to treat 4.0 MGD ADF, or if
a second duplicate grit removal unit is required.

Screening — evaluate if the existing mechanical bar screen has sufficient capacity or if a second
duplicate mechanical bar screen is required.

Sludge Dewatering — the existing 2.2 meter belt filter press will continue to provide the
necessary sludge dewatering capacity. Run times will increase to 36 hours per week.

New Caney MUD Permit Amendment 8/8 Attachment “N”



Attachment K

Plain Language Statement



Plain Language Summary

TPDES Major Amendment Application

The New Caney Municipal Utility District (CN600686505) operates the New Caney Municipal
Utility District Wastewater Treatment Plant (RN102079837). The facility includes an activated
sludge wastewater treatment system. The treatment train employes aeration mixing/
oxidation, final clarification, effluent disinfection, dichlorination and flow measurement. The
facility will be located at 23673 Sweetgum St. Montgomery, Texas 77357.

This application is for a Major Amendment to the wastewater treatment facility with a daily
average discharge of 2.0 million gallons per day of treated domestic wastewater, increasing to
4.0 million gallons per day with the new wastewater treatment facility.

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen
demand (CBODs), total suspended solids (TSS), ammonia nitrogen (NH3-N), and Escherichia coli.
Domestic wastewater will be treated by an activated sludge process plant and the treatment
units will include screening, grit removal, orbital treatment, final clarifiers, aerobic sludge
digesters, sludge dewatering equipment, disinfection, and dechlorination before discharge to
the receiving stream.



Attachment L

Public Involvement Form



Texas Commission on Environmental Quality

Public Involvement Plan Form
for Permit and Registration Applications

The Public Involvement Plan is intended to provide applicants and the agency with information about
how public outreach will be accomplished for certain types of applications in certain geographical
areas of the state. It is intended to apply to new activities; major changes at existing plants, facilities,
and processes; and to activities which are likely to have significant interest from the public. This
preliminary screening is designed to identify applications that will benefit from an initial assessment
of the need for enhanced public outreach.

All applicable sections of this form should be completed and submitted with the permit or registration
application. For instructions on how to complete this form, see TCEQ-20960-inst.

Section 1. Preliminary Screening

EI New Permit or Registration Application
New Activity - modification, registration, amendment, facility, etc. (see instructions)

If neither of the above boxes are checked, completion of the form is not required and does not
need to be submitted.

Section 2. Secondary Screening

Requires public notice,
D Considered to have significant public interest, and
D Located within any of the following geographical locations:

Austin

Dallas

Fort Worth

Houston

San Antonio

West Texas

Texas Panhandle

Along the Texas/Mexico Border

Other geographical locations should be decided on a case-by-case basis

If all the above boxes are not checked, a Public Involvement Plan is not necessary.
Stop after Section 2 and submit the form.

Public Involvement Plan not applicable to this application. Provide brief explanation.

The facility does not fall within the given geographical locations or have significant public interest.

TCEQ-20960 (02-09-2023) Page 1 of 4



Section 3. Application Information

Type of Application (check all that apply):
Air D Initial DFederal |:|Amendment I____|Standard Permit E]Title \%

Waste DMunicipal Solid Waste Dlndustrial and Hazardous Waste DScrap Tire
[ ]JRadioactive Material Licensing [ ]Junderground Injection Control

Water Quality

DTexas Pollutant Discharge Elimination System (TPDES)
[ ]Texas Land Application Permit (TLAP)
DState Only Concentrated Animal Feeding Operation (CAFO)
DWater Treatment Plant Residuals Disposal Permit

DClass B Biosolids Land Application Permit

DDomestic Septage Land Application Registration

Water Rights New Permit
DNew Appropriation of Water

DNew or existing reservoir

Amendment to an Existing Water Right
DAdd a New Appropriation of Water
|__—|Add a New or Existing Reservoir

[ ]Major Amendment that could affect other water rights or the environment

Section 4. Plain Language Summary

Provide a brief description of planned activities.

TCEQ-20960 (02-09-2023) Page 2 of 4



Section 5. Community and Demographic Information

Community information can be found using EPA’s EJ Screen, U.S. Census Bureau information, or
generally available demographic tools.

Information gathered in this section can assist with the determination of whether alternative
language notice is necessary. Please provide the following information.

(City)

(County)

(Census Tract)
Please indicate which of these three is the level used for gathering the following information.

D City I:l County EI Census Tract

(a) Percent of people over 25 years of age who at least graduated from high school

(b) Per capita income for population near the specified location

(c) Percent of minority population and percent of population by race within the specified location

(d) Percent of Linguistically Isolated Households by language within the specified location